
RC 8C 2024 <2024><F9799X9>
TANK, SEAT

69407

Pos Part Number Description Additional Text Quantity

1 A61807813033 Fuel tank cpl. 1.00

2 A65303005012 oval head screw with collar M5 4.00

3 A65307825001C1 crash pad fuel tank right 1.00

4 A65307825002C1 crash pad fuel tank left 1.00

5 A65307005010 countersank screw ISA M5x10 6.00

6 A65307808000 fuel cap 1.00

7 A65307890000 Fuel connection 1.00

8 A65307806001 tank cover gasket 1.00

9 A65303006012 oval head screw with flange M6 4.00

10 A65307826000 seat pad 1.00

11 A65307815000 Fuel tank sleeve 2.00

12 A65307814000 fuel tank roller 2.00

13 A65307814030 O-ring tank attachment 4.00

14 A65307807000 Protection cap 1.00

15 A65307803030 O-ring tank drain 1.00

16 A65307803000 fuel petcock special version 1.00

17 A65313807016 seal ring DIN 7603-10x16x1,5 1.00

18 A65307004008 Special screw M4x8 ISK 1.00

19 A65307810000 breather screw M6 1.00



20 A65307829000 Vent hose 2.00

21 A65307830000 Breather valve 1.00

22 A65331896033 reservoir 1.00

23 A61807024001 O-ring 74.00x3.0 2.00

24 A61807024002 O-ring 78.00x4.0 1.00

25 A61807024000 connection component 1.00

26 A65307006012 oval head screw M6x12 ISK 4.00

30 A61801831001 Adhesive clamp 1.00

31 A65301008020 cylinder head screw M8x20 ISK 4.00


